HEERT 546SXW

made For garden

Position Part number Nazev Name

1 182SW-010001 Pfedni panel Sasi Deck front panel




HEERT 546SXW

made For garden

Position Part number Nazev Name
1 DY0701-31 Pero Crankshaft key
2 181SA-020007 Pouzdro unasece Blade holder bushing
3 DY0218-21F Unase€ noze Blade holder
4 DY0608-12 Naz Blade
5 DY0218-20 Podlozka Sroubu noze Washer
6 26800602301 Sroub noze Blade bolt




HEERT 546SXW

made For garden

Position Part number Nazev Name
1 DY0701-13D Poklice predniho kola Front wheel cover
2 GB6187-86 Matice M8 Hexagon nut M8
3 DY0218-15A LoZisko kola Wheel bearing
4 DYO0701.1W Predni kolo Front wheel
5 GB/T955 Podlozka 13x24x1,2 Washer 13x24x1,2
6 182SW-030101 Pfedni osa kol Front wheel axle
7 DY0601-7 LuZko predni osy Front wheel axle support
8 DY0601-6 Pojistka pfedni osy W type steel wire




HEERT 546SXW

made For garden

Position Part number Nazev Name

1 DY0701-14D Poklice zadniho kola Rear wheel cover

3 DY0218-15A LoZisko kola Wheel bearing

4 DY0701.2W Zadni kolo Rear wheel

6 26900300203 Pastorek pojezdu pravy Right output gear

7 DY0701-23 Vnitfni kryt kola Dustproof wheel cover
8 26800402302 LoZisko pojezdu Bearing

10 DY0304-10 Pojistka zadni osy Rear axle circlip

12 26809000102 Cep pojezdu Pin

13 181SA-030700 Pfevodovka pojezdu Gearbox assembly
13A DY0218.7B.1 Pfevodovka bez femenice Gearbox without sheave
14 DY0701-22 Pruzina Tension spring

15 DY0701.4H Zadni osa kol Rear wheel axle

16 182SW-030710 Kryt femenu Belt cover

18 25100127202 Klinovy femen Z762Li V-belt Z762Li

19 181SA-030702-A | Remenice motoru Drive belt wheel

20 26900300103 Pastorek pojezdu levy Left output gear




HEERT 546SXW

made For garden

Position Part number Nazev Name
1 DYO0701-5 Zadni pfepazka Deck rear channel
2 DY0601-14C Osa vika kose Rear board axle
3 DY0701-20C Pruzina vika ko$e Torsion spring
5 182SW-040001 Viko koSe Rear board
6 182SW-040200 Sbérny ko$ kompletni Grasscatcher assembly
7 DYO0701-6 Klapka bo¢niho vyhozu Side-discharge cover board
8 DY0701-7B Usmériiova¢ bo€niho vyhozu Side-discharge protection board
9 DY0701-17 Pruzina klapky vyhozu Torsion spring
11 DY0701-8 Drzak klapky vyhozu Side-discharge bracket
12 DY0701-9 Osa klapky vyhozu Side-discharge axle
14 DY0801-19 MulCovaci zaslepka Mulching kit assembly
16 DY0701.6.1M Madlo kose Grasscatcher handle




HEERT 546SXW

made For garden

Position Part number Nazev Name
1 DY0701-24 Spodni madlo Lower handle
2 DY0218.1-4 Sroub madla M8x46 Screw M8x46
3 DY0218.1.4A KFidlova matice Knob nut
4 DY0218-26 Zachyt madla startéru Starter handle hook
5 DY0701-33 Paka pojezdu Driving pulling pole
6 DY0605.3 Bowden brzdy motoru Flameout cable
9 DY0701-25 Bowden pojezdu Driving cable
10 DY0302.2-3C Horni madlo Upper handle
13 DY0701-32 Paka brzdy motoru Flameout pulling pole
14 DY0801-16D Packa plynu Throttle lever
15 DY0801-12D Levy horni panel Left upper panel
16 DY0806.12 Bowden plynu Throttle cable
17 DY0801-13D Levy spodni panel Left lower cover
19 DY0801-17D Podlozka panelu Pressing plate
20 181SC-050001 Panel fiditek Panel
21 DY0801-14D Pravy horni panel Right upper panel
22 DY0801-15D Pravy spodni panel Right lower panel
24 DY0701-26 Pruzina Driving spring
26 DY0701-18 Drzak spodniho madla Lower handle bracket
28 DY0801-11D Kryt panelu Decorative plate cover




HEERT 546SXW

made For garden

Position Part number Nazev Name
1 182SW-60200 Madlo zdvihu kompletni Height adjusting handle
4 181PA-060002 Hfeben zdvihu Fix plate
8 182SW-060001 Pruzina zdvihu Spring
10 182SW-060101 Tahlo zdvihu Height adjusting rod




HEERT 546SXW

made For garden




HEERT 546SXW

made For garden

Position Part number Nazev Name

2 Q08.09-20 Kryt vyfuku Muffler cover

3 Q08.09-10 Vyfuk Muffler

4 Q08.09-30 Tésnéni vyfuku Muffler gasket

6 Q08.02-20 Ventiloveé viko Cylinder head cover
7 Q08.02-21 Tésnéni ventilového vika Cylinder head cover gasket
10 Q08.05-27 Matice ventilu Valve adjustment nut
11 26300206201 Vahadlo ventilu Valve rocker

12 Q08.05-24 PodloZka pruzZiny ventilu Valve spring holder
13 Q08.05-23 PruZina ventilu Valve spring

14 Q08.05-26 Sefizovaci Sroub ventilu Adjustment bolt

15 Q08.05-11 Vodici deska Push rod guide plate
16 Q08.05-10 Zdvihaci tyCka ventilu Valve push rod

17 26800605601 Svornik M6x92 Stud bolt M6x92

18 A969P Svitka zapalovani Spark plug

19 Q08.02-10 Hlava valce Cylinder head

20 Q08.05-20 Saci ventil Intake valve

21 Q08.05-21 Vyfukovy ventil Exhaust valve

23 746R01055 Tésnéni hlavy valce Cylinder head gasket
24 Q08.07-21 Pruzina regulace otacek Throttle tension spring
25 Q08.07-20 Tahlo regulace otacek Throttle rod

26 Q08.08-30 Tésnéni pFiruby karburatoru Insulator gasket

27 Q08.08-40 Pfiruba karburatoru Carburetor insulator
28 Q08.08-20 Tésnéni karburatoru Carburetor gasket
29 Q08.06-00A Karburator Carburetor

30 Q08.06-50A Té&snéni vzduchového filtru Air filter gasket

31 Q08.08-11B PFiruba vzduchového filtru Air filter base

34 746001023 Vzduchovy filtr Air filter sponge

35 Q08.08-10B Kryt vzduchového filtru Air filter cover

36 Q08.03-23KR Pistni krouZky sada Piston ring set

37 Q08.03-31 Pojistka pistniho Eepu Piston pin clip

38 Q08.03-30A Pist Piston

39 Q08.03-32 Pistni Cep Piston pin

40 Q08.03-10 Ojnice Connecting rod

42 23051000501 Olejova mérka Oil dipstick

45 25100123602 Gufero 25x38x7 Oil seal 25x38x7

46 Q08.01-30 Viko motoru Crankcase cover

48 Q08.07-43 Palec regulatoru Governor slider

51 Q08.07-40 Kolo regulatoru otacek Governor gear

54 25600100401 Tésnéni Klikové skfiné Crankcase gasket
55 Q08.05-22 Zdvihatko Tappet

56 Q08.05-30 Vackova hfidel Camshaft

57 Q08.04-00D Klikova hridel Crankshaft
57A Q08.04-13 Woodruffovo pero 4x16 Woodruff key 4x16
58 Q08.01-10A Klikova skFin Crankcase

62 Q08.07-33 Pruzina paky regulace Governor lever spring
65 Q08.07-10 Kulisa regulace otacek Governor board

68 Q08.07-22 Ovladaci tahlo regulatoru Governor control rod
70 25100123501 Gufero 6x11x4 Oil seal 6x11x4

73 Q08.07-30 Paka regulace otacek Governor lever

75 Q08.06-10 Palivova hadicka Fuel tube

77 543001078 Palivovy filtr Fuel filter

78 543001079 Palivova nadrz Fuel tank

80 25100124501 Tésnéni palivové zatky Fuel tank cap gasket
81 746001047 Pé&novy filtr zatky Fuel cap sponge




£

made For garden

5465XW

Position Part number Nazev Name
82 FQ08.13-03 Zatka palivové nadrze Fuel tank cap
83 Q08.13-01 Drzak palivové nadrze Fuel tank bracket
85 Q08.01-24 Tésnéni odvzdusnéni Breathing gasket
86 543001086 Membrana odvzdusnéni Breathing valve
87 Q08.01-20 Kryt odvzdusnéni Breathing cover
88 6205 Lozisko 6205 Bearing 6205
89 25100123402 Gufero 22x35x7 Oil seal 22x35x7
92 Q08.10-10 Setrvacnik Flywheel
93 Q08.10-20 Ventilator Fan
94 Q08.12-23A Miska startéru Starter idle pulley
95 746001066 Matice M14x1,5 Nut M14x1,5
96 Q08.12-22 Kryt ventilatoru Fan cover
97 23052002801 Startér kompletni Starter
98 23062000201 Civka zapalovani Ignition coll
100 Q08.07-50 Brzda motoru Engine brake
101 546001088 Vypina¢ motoru Engine STOP switch




